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MODEL NO. GA9020

ITEM PART NO. DESCRIPTION QTY NOTE
001 419133-4 Kupak   1
002 233292-8 Nyomórugó   1
003 266373-3 Csavar M5x35*   4
004 419144-9 Gumibak   1
005 154685-5 Fogaskerékház kompl.   1
006 252194-9 Anya M8   1
007 227490-4 Kúpkerék 12   1
008 211132-0 Golyóscsapágy 6301DDW 211132-0   1
009 262085-6 Gumi gyuru 38 9077-79F/SF   1
010 267299-2 Szigetelo alátét   1
011 962211-4 Seeger-gyuru R-42 962211-4   1
012 240081-4 Ventillátor   1
013 517793-7 Forgórész GA9020   1

INC. 12,14,15
014 681630-2 Szigetelo Alátét 681630-2   1
015 210075-3 #Csapágy 6200DW   1
016 419135-0 Légterelo   1
017 526179-4 Állórész GA9020   1
018 266329-6 Csavar 5x60   2
019 154671-6 Motorház kompl.   1
020 643700-5 Szénkefetartó-sapka 7-18 64370   2
021 191957-7 Szénkefe, CB-204 191957-7*   1
022 861762-3 NAME PLATE   GA9020   1
025 650102-8 SWITCH TG08-1300-011  new   F   1
026 645088-9 Zajszuro   1
027 188059-8 Hátsó fogantyú kompl.   1

INC. 32
028 266385-6 Csavar 4x14   1
029 687169-3 Szorító alátét   1
030 695107-1 Kábel   1
031 682560-0 Kábelvédo 10 682560-0*   1
032 188059-8 Hátsó fogantyú kompl.   1

INC. 27
033 266374-1 Csavar 4x25   4
034 213062-1 O-gyuru 9 AN7000   1
035 256491-5 Csapszeg   1
036 263002-9 Gumi csapszeg 4 263002-9   1
037 210067-2 Golyóscsapágy MT240/952   1
038 227491-2 Tányérkerék   1
039 265120-9 Csavar M5x16   3
040 285724-1 Csapágyrögzíto lemez   1
041 211285-5 Csapágy 6203DDW   1
042 213760-7 O-gyuru 78 HR2010   1
043 318377-2 BEARING BOX   1
044 265541-5 Csavar M6X22   4
045 158206-5 Tengely   1
046 265198-2 PAN HEAD SCREW  M8x25   1
047 122891-0 WHEEL COVER 230K GA9050   1

INC. 46
048 224415-9 Belso illesztoperem   1
049 224543-0 Biztosítóanya 14-45/DIN 9077-7   1
050 233946-7 RING SPRING 15   1
051 819357-6 Claer Label   1
A01 152539-0 GRIP 36 COMPLETE   1
A02 782407-9 LOCK NUT WRENCH  35   1
A03 824958-7 PLASTIC CARRYING CASE   1
A04 803854-2 GA9020K MODEL NO. LABEL   1
A05 P-44155 Diamond Wheel  230mm seg/dry   1



SERVICE DRAWING
PAGE 1

MODEL NO. GA9020


